

	<10kg	10kg-50kg	>50kg
Treatment Dose	1.5mg/kg/BD rounded up to nearest whole number	1mg/kg/BD rounded up to nearest whole number	1mg/kg/BD rounded down to nearest 10mg, capped at 100mg BD
First anti-Xa <i>*refer LMWH monitoring table for ongoing/long term anti-Xa monitoring</i>	Day 2 (4 hours after the morning dose)	Day 2 (4 hours after the morning dose)	Day 2 (4 hours after the morning dose)
Prophylactic Dose	Patients <2mths of age	Patients 2mths- 18yrs of age	
	0.75mg/kg/dose BD	0.5mg/kg/dose BD	